EPA-650/2-74-009-¢

January 1975 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U. S. Environ-
mental Protection Agency, have been grouped into series. These broad
categories were established to facilitate further development and applica-
tion of environmental technology. Elimination of traditional grouping was
consciously planned to foster technology transfer and maximum interface

in related fields. These series are:

1. ENVIRONMENTAL HEALTH EFFECTS RESEARCH
2. ENVIRONMENTAL PROTECTION TECHNOLOGY
3. ECOLOGICAL RESEARCH
4. ENVIRONMENTAL MONITORING
5. SOCIOECONOMIC ENVIRONMENTAL STUDIES
6. SCIENTIFIC AND TECHNICAL ASSESSMENT REPORTS
[...]
volatile content of char decreases.

Hence it is considered that equipment can be developed or modified
to combust COED char at carbon combustion efficiencies above 95 percent,
and that a large fraction of the sensible heat of product char may be
conserved if the combustion is performed onsite, or at the point of production.
There would, of course, be energy debits associated with the treatment
of stack gases or with the use of specialized combustion systems, as by
combustion in the presence of limestone in fluidized beds (48), to control
sulfur emissions. And combustion of all of the char might support a 1200 MW
generating station in this case.



- 27 -

A viable alternative to char combustion is its gasification,
in which case sulfur recovery and water treatment are simplified and
all fuel products produced are clean. Of course, facilities required
to gasify char will add considerably to facilities provided otherwise,
including acid gas removal systems, sulfur plant, and possible gas
conversion facilities and/or oxygen plant.

A variety of proprietary processes have been considered for
the gasification of COED chars, including the Koppers-Totzek process (46)
and the COGAS system (47) under development by FMC. The Koppers process
employs oxygen in a low-pressure, high-temperature gasifier to avoid
nitrogen dilution of product gas, whereas COGAS maintains flue gases
from the air combustion of char (which supplies heat to the gasifier)
separate from the gasifier output. A number of other processes (49,50)
may also be applicable.

All such processes, including processes used to upgrade gasifier
output, involve thermal debits, however, such that there would be incentive
on this basis only to produce a clean fuel at the lowest thermal cost.

In a real situation, the product must be tailored to the consumer, so
that economic and ecologic credits may outweigh the thermal losses.

We have in this study considered that dirty fuels would not
be combusted in the plant, so that clean product gas would be used also
for the generation of steam and power requirements. However, the
total utility balances require some additional fuel source. Of the
513 tph of contaminated product gas issuing from the product recovery
system, there is net 171 tph of dry gas available from the acid-gas
removal system. Some 25 tph is required as feed to the hydrogen
plant, so that the net available gas for fuel is 146 tph. The gas is
estimated to have a higher heating value of 505 Btu per scf, so that
the total available fuel gas equivalent is about 4180 MM Btu per hour.

Net steam requirements for the facility total 783,000 1b/hr,
equivalent to a 1130 MM Btu/hr fuel requirement (See Table 10). Net
electrical power requirements total 93,200 KW, equivalent to 902 MM Btu/hr
of additional fuel. The plant otherwise fires fuel equivalent to 2842 MM Btu/hr
in process heaters. Hence the total requirement, 4874 MM Btu per hour,
cannot be supplied by the product gas stream alone. The shortfall,
equivalent to 694 MM Btu/hr, would presumably come from char.

We have considered that the 2032 MM Btu/hr fuel equivalent
required at the power plant could be supplied by the combinative firing
of product char and product gas in suitably designed boilers per the
Bureau of Mines work cited above. The fuel requirement is such that
if all of the char required to supply the fuel shortfall, about 30 tph,
is fired in the power plant along with about 47 tph of product gas,



- 28 =

the sulfur emission would be such that flue-gas treatment would still be
required. About 2.1 tph of SO2 would be emitted, equivalent to about
2.0 1b/MM Btu, or above the level permitted by current standards for
solid fuels.

Flue-gas treatment might be avoided if char were com?ufted
with product gas throughout the plant. This would require addlt10n?1
investment in char handling and grinding equipment, as well as particulate
control on all fired heaters and ash handling and disposal facilities,
and may be less attractive than installation of flue-gas treating
facilities on the main boiler. A variety of flue gas treatment processes
for particulate and SO, control are under development (67,6?), and 51%n1flcant
progress in this area may be expected by the time a commercial plant is

constructed.

We note also that the coal fines estimated to be produced in
the coal grinding operation could supply the fuel shortfall. This
alternative may be attractive in a commercial facility because there
would be no additional grinding debit and because the fines production
might be entirely consumed. However, such coal fines may command a
higher premium as a saleable fuel than char, and it may be preferred
to charge the coal fines to char gasification, depending on the system used

for that purpose.

We have assumed for the purpose of thermal efficiency calculations
that char will be combusted in the plLant to make-up the fuel shortfall,
and have not debited the process for flue-gas treatment. We recognize
that char treatment (gasification) is practically required in a
commercial design, and the effect of using char-derived gas for fuel is
discussed in Section 5.

3.5.2 (Cooling Water

A total of 200,000 gpm of cooling water is indicated to be
required for operating the FMC design. Because most of this requirement
is used for thermal exchange against relatively low-pressure streams,
the circuit should be relatively free from process contamination leakage.

A design wet bulb temperature of 77°F and an approach to the
wet bulb temperature of 8°F was assumed, with a circulating water
temperature rise of 30°F, 9,000 gpm is required as cooling tower make-
up, equivalent to 4.5 percent of circulation. Some 3,000,000 pounds
per hour of water is evaporated at the cooling tower, 600 gpm is lost
as drift, and 2400 gpm is withdrawn as blowdown, and is directed to the
water treatment facility.



- 29 -

We have not included the cooling requirement to condense water
from the coal grinding effluent gas stream. If water availability is
constrained, this may be attractive. The plant water balance is shown
in Table 11.

It is probable that envirommental considerations and the
costs of water reclamation will operate to restrict industrial water
consumption in most domestic locations. Hence a commercial design might
maximize use of air-cooled heat exchangers, reserving the use of cold
water only for "trim-cooling" or low-level heat transfer applicationms.
The overall economic balance will consider added investments in heat-
exchange and electrical hardware associated with air-fin usage, as
well as investment in incremental electrical generation capacity. Running
costs for the generation of power and for equipment operation would be
balanced against the net reduction in water treatment and pumping costs,
as well as the net reduction in water loss.

On the basis that half of the requirement may be displaced
with forced draft air-coocled heat exchangers, the incremental electrical
power requirement is estimated to amount to 26,000 KW. Added cooling
water requirement associated with the incremental power generation would
bring the net total cooling water requirement to an estimated 100,000 gpm,
so that water loss by evaporation might be reduced to about 3025 gpm at the
cooling towers. Drift loss would amount to 300 gpm on this basis. Blow-
down, or draw-off from the system, might be held to 1200 gpm. There would
be a reduction in the power requirement for pumping cooling water. Omn
the other hand, direct discharge of heat to the air environment in certain
locations may be less desirable than the humidification associated with
cooling towers.

The physical environmental situation at a particular site,
including water availability, climatic conditions, and available area,
will set limits on the designer's options for heat rejection. Other
means, such as cooling ponds, may be practicable. In very special situationms,
it may prove economic to recover some of the low-level heat, as by circulation
in central heating systems to nearby communities or in trade-off situatioms
with irrigation water supplies, where hot water may be used to extend growing
seasons. In all situations, the sociological impact of the use of the
environment will be an over-riding factor.

3.5.3 Water Treatment

Analyses of the aqueous condensates produced in the pyrolysis
and hydrotreating plants have not been specified in the FMC design.
Some characteristics of these streams have been recently reported by
FMC (See Table 3). FMC has also indicated that these streams would
be preferentially recycled to the last, or hottest pyrolyzexr, or to
char gasification if it be included, after minimal processing to
strip ammonia and hydrogen sulfide.



- 30 -

Table 3

Properties of Process Liquors (30)

Coal I1linois No. 6

First Stage Pyrolysis Liquor
weight percent

Carbon -

Nitrogen 0.05

Sulfur 0.07

Phenol 0.00
Entrained 0il --
Suspended Solids 0.49

PH 3.6

Second Stage Pyrolysis Liquor

Carbon -=

Nitrogen 0.93

Sulfur 0.18

Phenol 0.38
Entrained 0il 0.0-0.5
Suspended Solids 1.09

pH 8.8

Hydrotreating Liquor

Carbon 0.8
Nitrogen 5.0

Sulfur 8.7

pH 9.3



- 31 -

Recycle to a high-temperature char gasification system should
present no difficulty (46). However, the long-term recycle to pyrolysis
requires additional study, since temperatures are rather low and there
is no basis on which to estimate the degree of '"by-pass" through the
fluidized bed system. Demonstration of such long-term recycle, however,
would considerably reduce investment in treatment facilities. The
question may be largely academic, however, because it would appear
that a large-scale installation, unless it were arranged to combust

char onsite or in an adjacent facility, would include some form of
high-temperature char gasification. We have assumed that pyrolysis
liquor may be recycled in our design.

Facilities required to treat water, including raw water,

boiler feed water, and aqueous effluents, will include separate collection
facilities:

Effluent or chemical sewer
Oily water sewer

0ily storm sewer

Clean storm sewer

Cooling tower blowdown
Boiler blowdown

Sanitary waste

Retention ponds for run-offs and for flow equalization within
t he system will be required. Run-off from the paved process area could
easily exceed 15,000 gpm during rainstorms. Run-off from the unpaved
process and storage areas could exceed 80,000 gpm in a maximum one-
hour period.

Pretreatment facilities will include sour water stripping
for chemical effluents and Imhoff tanks or septic tanks and drainage
fields for sanitary waste.

Gravity settling facilities for oily wastes will include API
separators, skim ponds, or parallel plate separators.

Secondary treatment for oily and chemical wastes will include
dissolved air flotation units, granular-media filtration, or chemical
flocculation units.

Oxygen demand reduction may be accomplished in activated sludge
units, trickling filters, natural or aerated lagoons, or by activated
carbon treatment.

Boiler feedwater treatment will in general involve use of ion-
exchange resins. Reverse osmosis, electrodialysis, and ozonation may
find special application.

We consider that the COED plant may be able to take advantage
of the properties of char and of attractive incremental costs for oxygen
to assist its waste water treatment. Hence, the char produced by the
process may have some of the attributes of activated carbon (63), which
has been shown to be effective in the removal of a wide variety of the
water contaminants expected (64).



- 32 -

Similarly, oxidation of contaminants in water using oxygen,
and especially ozone, is normally reserved for polishing drinking water
supplies because of high costs. Direct oxidation, however, is very
effective in reducing phenol, cyanide and thiocyanate levels in waste
water (65), and has particular advantage in that solids concentrations
are not thereby increased.

Evaporation will of course occur throughout this system, and
the concern of the designers will be to limit the co-evolution of noxious
or undesirable components which may be present. We note that it may
be necessary to cover portions of the water-treatment facility and/or
provide forced draft over some units to avoid undue discharge of
hydrocarbons into the atmosphere. 1In the latter case, as with direct
oxidation or ozonation, sweep gases would be ducted to an incinerator
or boiler, and provisions for minimizing explosive hazard would be
required.

3.5.4 Miscellaneous Facilities

Provisions for start-up of the COED facility may generate
short-term effluents to the atmosphere. Reverse flow from the gas
product delivery line may be practicable for fuel supply, or a pressurized
gas storage facility might be provided on site.

Planned noise reduction, especially in coal handling, grinding,
and charging operations, venting, and in the operation of large compressors
and pumps, will be a requirement.

Operation of a blow down system and flare stack to which
accidental or emergency process releases may be directed will normally
produce a small emission to the atmosphere. We note that future
effluent limitations may restrict all emergency hydrocarbon emissions,
in which case the emergency flare system must be sized to handle the
entire gas output.



- 33 -

4. LIQUID AND SOLID EFFLUENTS

Solid and liquid effluents based on our design are also shown
in Figure 2 and Table 1.

4.1 Coal Preparation

On~site coal storage will require that facilities for con-
taining storm run-off be provided. Hence, run-off from the 40-50 acre
area required to hold a thirty-day supply of feed coal could easily
amount to 10,000 gpm during a major precipitation event common to
almost all sections of the United States. Such run-off may be expected
to contain acidic particulate matter from most contemplated feed coals.

It is assumed minimally that effluent limitation guidelines
published by EPA for the coal mining industry under the Refuse Act
Permit Program (58) will apply to such coal storage facility. The
application of 'best practicable control technology' would require
installation of impounding and settling facilities to be of sufficient
size to handle run-off resulting from a once-in-ten-years' storm, and
the operator would provide suitable recording analytical equipment,
including a recording rain gauge, to guarantee compliance with con-
centration schedules for discharges into waterways.

Since permissible concentration schedules are such that
impounded water will, after treatment, be of sufficient purity to be
admitted to the plant's water system, it will be advantageous to plan
for such use in the initial design. Similarly, run-off from the pyrolysis
complex otherwise will have to be contained. More than one set of
water treatment facilities will be required to handle the various water
streams coming from and going to the plant. Depending on the severity
of contamination that may be expected from the various processing areas,
storm run-off from such areas would be directed to segregated holding
facilities consistent with the expected water quality (See Section 3.5.3)-.
It may be necessary to provide an impermeable subsurface barrier under
certain portions of the facility, as the coal storage area, to prevent
contamination of ground water.

Although not necessarily considered a part of the conversion
facility, the coal mining operation, if it be located adjacent to the
gasification complex, would probably share treatment facilities provided
for the plant proper. Hence, typical acid mine drainage, of perhaps
300-400 gpm (59), might be treated continuously by accepted techniques
(60,61), to produce water suitable for discharge or for plant use.
Except for a separate initial holding pond and small lime addition
facility, all other components of the treatment facility would amount
to incremental increases on facilities which must be provided the parenmt
plant.



- 34 -

If coal laundering is practiced, facilities for retention